

LIST OF ESSENTIAL MEDICINES OF RA

a/ Core List

1. Anaesthetics	
1.1. General anaesthetics and oxygen	
Nitrous oxide	Inhalation
Thiopental	Powder for injection: 0.5 g, 1.0 g, (sodium salt)
Oxygen	Inhalation (medicinal gas)
Ketamine	Solution for injection: 50 mg/ml (as hydrochloride)
Halothane	Inhalation
Fentanyl	Solution for injection: 0.005%
1.2. Local anaesthetics	
Bupivacaine	Solution for injection: 0.25%, 0.5% (hydrochloride) for spinal anaesthesia; Solution for injection: 0.5% (hydrochloride)
Lidocaine	Solution for injection: 1%, 2% (hydrochloride); Topical forms: 2 - 4 % (hydrochloride)
Lidocaine + Epinephrine (adrenaline)	Solution for injection: (20 mg+12.5 mcg)/ml
Ephedrine	Solution for injection: 30 mg/ml (for use in spinal anaesthesia during delivery, to prevent hypotension)
1.3. Medicines for premedication	
Atropine	Solution for injection: 1 mg/ml (sulfate)
Diazepam	Solution for injection: 5 mg/ ml
Morphine	Solution for injection: 10 mg/ ml (sulfate or hydrochloride)
Promethazine	Dragee; 25mg (hydrochloride); Solution for injection: 25 mg/ ml
2. Analgesics, antipyretics, non-steroidal anti-inflammatory medicines, medicines used to treat gout and disease modifying agents in rheumatoid disorders	
2.1. Non-opioids and non-steroidal anti-inflammatory medicines	
Acetylsalicylic acid	Tablet: 100 mg - 500 mg; Suppository: 50 mg – 150 mg
Diclofenac	Tablet: 25 mg (sodium salt)
Ibuprofen	Tablet: 200 mg, 400 mg
Paracetamol	Tablet: 100 mg – 500 mg; Suppository: 100 mg; Syrup: 125 mg/ 5 ml
2.2. Opioid analgesics	
Trimeperidine	Solution for injection: 2%
Morphine	Solution for injection: 10 mg/ ml (sulfate or hydrochloride)
2.3. Medicines used to treat gout	
Allopurinol	Tablet: 100 mg
Colchicine	Tablet: 500 mcg
2.4. Disease modifying agents used in rheumatoid disorders	
Chloroquine	Tablet: 250 mg (phosphate or sulfate)
3. Antiallergics and medicines used in anaphylaxis	
Dexamethasone	Solution for injection: 4 mg/ml (sodium phosphate)
Diphenhydramine	Tablet: 50 mg, 100 mg; Solution for injection: 1%
Epinephrine (adrenaline)	Solution for injection: 1 mg/ml (as hydrochloride or hydrogen tartrate)
Loratadine	Tablet: 10 mg
Hydrocortisone	Powder for injection: 100 mg (as sodium succinate)
Prednisolone	Tablet: 5 mg, 25 mg

4. Anticonvulsants/antiepileptics	
Diazepam	Solution for injection: 5 mg/ml (intravenous or rectal)
Carbamazepine	Tablet: 100 mg, 200 mg
Magnesium sulfate	Solution for injection: 20 %, 25 %
Valproic acid	Tablet (enteric-coated) 300 mg, 500 mg
Phenytoin	Capsule and tablet: 117 mg
Phenobarbital	Tablet: 15 mg - 100 mg
5. Anti-infective medicines	
5.1. Anthelmintics	
Albendazole	Tablet: 400 mg
Levamisole	Tablet: 50 mg, 150 mg (as hydrochloride)
Mebendazole	Tablet: 100 mg, 500 mg
Pyrantel	Tablet: 250 mg (as embonate); Oral liquid: 50 mg/ml (as embonate)
Praziquantel	Tablet: 150 mg, 600 mg
5.2. Antibacterials	
5.2. 1. β - lactam medicines	
Ampicillin	Powder for injection: 500 mg, 1 g (as sodium salt)
Amoxicillin	Capsule or tablet: 250 mg, 500 mg; Powder for oral liquid: 125 mg/5ml (anhydrous)
Amoxicillin + Clavulanic Acid	Tablet: 500 mg + 125 mg
Benzathine Benzylpenicillin	Powder for injection: 1.5 million IU benzylpenicillin
Benzylpenicillin salts	Powder for injection: 1 million IU - 5 million IU
Cefazolin	Powder for injection: 0.25 g, 0.5 g, 1g, 2 g
Cefixime	Tablet: 400 mg (only listed for single-dose treatment of uncomplicated ano-genital gonorrhoea)
Ceftazidime	Powder for injection: 500 mg, 1g (as pentahydrate)
Ceftriaxone	Powder for injection: 250 mg (as sodium salt)
Phenoxymethylpenicillin	Tablet: 250 mg (as potassium salt); Oral liquid: 750000 IU / 5ml (as potassium salt)
5.2.2. Other antibacterials	
Gentamicin	Solution for injection: 10mg/ ml, 40 mg/ ml (as sulfate)
Doxycycline	Capsule or tablet: 100 mg (hydrochloride)
Erythromycin	Capsule or tablet: 250 mg (as stearate or ethyl succinate), Granules for suspension: 125mg/ 5ml
Metronidazole	Tablet: 200 mg – 500 mg, Solution for injection: 0.5%, Suppository: 500 mg, 1g
Nitrofurantoin	Tablet: 100 mg
Roxithromycin	Tablet: 150 mg, 300 mg
Sulfamethoxazol + Trimethoprim	Tablet: 100 mg + 20 mg, 400 mg + 80 mg; Oral liquid: 200 mg + 40 mg/ 5ml
Ciprofloxacin	Tablet: 250 mg (hydrochloride)
Chloramphenicol	Capsule or tablet: 250 mg (hydrochloride)
5.2.3. Antituberculosis medicines	
Ethambutol	Tablet: 100 mg – 400 mg (hydrochloride)
Isoniazid	Tablet: 100 mg – 300 mg
Pyrazinamide	Tablet: 500 mg
Rifampicin	Capsule or tablet: 150 mg, 300 mg
Streptomycin	Powder for injection: 1 g (as sulfate)
Isoniazid + Rifampicin	Tablet: 300 mg + 450 mg, 112.5 mg + 225 mg
Isoniazid + Rifampicin + Pyrazinamide	Tablet: 300 mg + 450 mg + 750 mg
Isoniazid + Rifampicin + Pyrazinamide + Ethambutol	Tablet: 300 mg + 450 mg + 750 mg + 800 mg

5.3. Antifungal medicines	
Griseofulvin	Capsule or tablet: 125 mg, 250 mg
Clotrimazole	Vaginal cream: 1%, 10%, Vaginal tablet: 100 mg, 500 mg
Nystatin	Tablet: 100 000 IU, 500 000 IU; Vaginal suppositories: 100 000 IU; Ointment: 100 000 IU/ 1g
Fluconazole	Capsule: 50 mg; Solution for injection: 2 mg/ ml
5.4. Antiprotozoal medicines	
5.4.1. Antiamoebic medicines	
Metronidazole	Tablet: 200 mg – 500 mg; Solution for injection: 5 mg/ ml; Oral liquid: 200 mg/5 ml (as benzoate)
5.4.2 Antileishmaniasis medicines	
Meglumine antimoniate	Solution for injection: 30% (equivalent to approximately 8,5% antimony)
5.4.3. Antimalarial medicines	
Chloroquine	Tablet: 250 mg (as phosphate or sulfate); Solution for injection: 50 mg/ml (as hydrochloride, phosphate or sulfate)
Primaquine	Tablet: 7.5 mg, 15 mg (as diphosphate)
Doxycycline	Capsule or tablet: 100 mg
Mefloquine	Tablet: 250 mg
5.5. Antiviral medicines	
5.5.1. Antiherpes medicines	
Aciclovir	Tablet: 200 mg
6. Antimigraine medicines	
6.1. For treatment of acute attack	
Acetylsalicylic acid	Tablet: 300 mg - 500 mg
Paracetamol	Tablet: 300 mg - 500 mg
6.2. For prophylaxis	
Propranolol	Tablet: 10 mg - 40 mg (hydrochloride)
7. Antiparkinsonism medicines	
Levodopa + Carbidopa	Tablet: 250 mg + 25 mg
Trihexyphenidyl	Tablet: 2 mg (hydrochloride)
8. Medicines affecting the blood	
8.1. Antianaemia medicines	
Ferrous contained compound	Tablet: 100 mg; Oral liquid: 10 mg/ml; Solution for injection: 50 mg/ml
Folic acid	Tablet: 1 mg, 5 mg; Solution for injection: 1 mg/ml (as sodium salt)
Cyanocobalamin	Solution for injection: 200 mcg/ml, 500 mcg/ml
8.2. Medicines affecting coagulation	
Heparin sodium	Solution for injection: 1000 IU/ml, 5000 IU/ml, 20 000 IU/ml
Phytomenadione	Solution for injection: 10 mg/ ml
Protamine sulfate	Solution for injection: 10 mg/ml
Warfarin	Tablet: 1 mg, 2mg, 5 mg (sodium salt)
9. Blood products and plasma substitutes	
9.1. Plasma substitutes	
Dextran	Solution for injection: 6%, 10%

10. Cardiovascular medicines	
10.1. Antianginal medicines	
Atenolol	Tablet: 50mg, 100 mg
Glyceryl trinitrate	Tablet: 0.5 mg (sublingual)
Isosorbide dinitrate	Tablet: 5mg, 10mg, 20 mg (sublingual)
Verapamil	Tablet: 40 mg, 80 mg (hydrochloride)
10.2. Antiarrhythmic medicines	
Atenolol	Tablet: 50 mg, 100 mg
Digoxin	Tablet: 62.5 mcg, 250 mcg, Oral liquid: 50 mcg/ml, Solution for injection: 250 mcg/ml
Epinephrine (adrenaline)	Solution for injection: 1 mg/ml (hydrochloride)
Lidocaine	Solution for injection: 20 mg/ml (hydrochloride)
Verapamil	Tablet: 40 mg, 80 mg (hydrochloride); Solution for injection: 2.5 mg/ml (hydrochloride)
10.3. Antihypertensive medicines	
Atenolol	Tablet: 50mg, 100 mg
Amlodipine	Tablet: 5 mg
Enalapril	Tablet: 2.5 mg
Hydrochlorothiazide	Tablet: 25 mg
Methyldopa	Tablet: 250 mg (only for use in the management of pregnancy-induced hypertension)
Nifedipine	Capsule or tablet, prolonged-release, 10 mg
10.4. Medicines used in heart failure	
Digoxin	Tablet: 62.5 mcg, 250 mcg; Oral liquid: 50 mcg/ml, Solution for injection: 250 mcg/ml
Enalapril	Tablet: 2.5 mg
Hydrochlorothiazide	Tablet: 25 mg
Furosemide	Tablet: 40 mg; Solution for injection: 10 mg/ml
10.5. Antithrombotic medicines	
Acetylsalicylic acid	Tablet: 100 mg
11. Dermatological medicines (topical)	
11.1. Antifungal medicines	
Miconazole	Ointment or cream: 2% (nitrate)
Nystatin	Ointment: 100000 IU / g
11.2. Anti-infective medicines	
Brilliant green	Tincture: 1%, 2%
Neomycin + Bacitracin	Ointment: 5 mg neomycin sulfate + 500 IU bacitracin zinc/g
Potassium permanganate	Aqueous solution: 1:10 000
Silver sulfadiazine	Cream: 1%
11.3. Anti-inflammatory and antipruritic medicines	
Betamethasone	Ointment or cream: 0.1% (as valerate)
Hydrocortisone	Ointment or cream: 1% (acetate)
Zinc oxide	Ointment: 10%
11.4. Medicines affecting skin differentiation and proliferation	
Benzoyl peroxide	Lotion or cream: 5%
Dithranol	Ointment: 0.1% - 2 %
Salicylic acid	Solution: 1 %, 2 %, 5 %
11.5. Scabicides and pediculicides	
Benzyl benzoate	Lotion: 25%; Emulsion: 20 %

Permethrin	Cream: 1%, 5%; Lotion: 1%
12. Disinfectants and antiseptics	
12.1 Antiseptics	
Chlorhexidine	Solution: 20 % Solution for dilution: 5% (digluconate)
Ethanol	Solution (denatured): 70%, 96 %
Povidone iodine	Solution: 10%
12.2 Disinfectants	
Chlorine base compound	Powder for solution
13. Diuretics	
Amiloride	Tablet: 5 mg (hydrochloride)
Furosemide	Tablet: 40 mg; Solution for injection: 10 mg/ml
Hydrochlorothiazide	Tablet: 25 mg, 50 mg
Mannitol	Solution for injection: 10%, 20%
Spironolactone	Tablet: 25 mg
14. Gastrointestinal medicines	
14.1. Antacids and other antiulcer medicines	
Aluminium hydroxide + Magnesium hydroxide	Tablet: 400 mg + 400 mg; Oral liquid: (436mg+150mg)/10ml
Ranitidine	Tablet: 150 mg
Famotidine	Tablet: 20 mg, 40 mg
Omeprazole	Tablet: 20 mg
14.2. Antiemetic medicines	
Metoclopramide	Tablet: 10 mg (hydrochloride); Solution for injection: 5 mg/ml (hydrochloride)
Promethazine	Tablet: 10mg, 25 mg (hydrochloride); Oral liquid: 5mg/5ml (hydrochloride); Solution for injection: 25mg/ml (hydrochloride)
14.3. Anti-inflammatory medicines	
Hydrocortisone	Suppository: 25 mg (acetate)
Sulfasalazine	Tablet: 500 mg
14.4. Antispasmodic medicines	
Atropine	Solution for injection: 1 mg/ ml (sulfate)
Drotaverine	Tablet: 40mg; Solution for injection: 2%
14.5. Laxatives	
Senna	Tablet: 13.5 mg (or traditional dosage forms)
14.6. Medicines used in diarrhoea	
14.6.1. Oral rehydration	
Oral rehydration salts	Powder
14.6.2. Antidiarrhoeal medicines	
Loperamide	Tablet: 2 mg
15. Hormones, other endocrine medicines and contraceptives	
15.1. Adrenal hormones and synthetic substitutes (see section 3)	
15.2. Contraceptives	
Ethinylestradiol + Levonorgestrel	Tablet: 30mcg + 150 mcg
Ethinylestradiol+Norethisterone	Tablet: 35 mcg + 1mg
Levonorgestrel	Tablet: 750 mcg
15.3. Estrogens	
Ethinylestradiol	Tablet: 50 mcg

15.4. Progestogens	
Norethisterone	Tablet: 5 mg
15.5. Androgens	
Testosterone	Solution for injection: 200 mg (enantate)
15.6. Insulins and other antidiabetic agents	
Glibenclamide	Tablet: 5 mg
Insuline injection (soluble)	Solution for injection: 40 IU/ml, 100 IU/ml
Intermediate-acting insuline	Solution for injection: 40 IU/ ml, 100 IU/ ml (as compound insulin zinc suspension or isophane insulin)
Metformin	Tablet: 500 mg (hydrochloride)
15.7. Thyroid hormones and antithyroid medicines	
Levothyroxine	Tablet: 50 mcg, 100 mcg (sodium salt)
Potassium iodide	Tablet: 100 mcg
Thiamazole	Tablet: 5 mg
16. Immunologicals	
16.1. Diagnostic agents	
Tuberculin, purified protein derivative	Solution for injection
16.2. Sera and immunoglobulins	
Diphtheria antitoxin	Solution for injection: 10 000 IU, 20 000 IU
Rabies immunoglobulin	Solution for injection: 150 IU/ml
Antibotulinum serum	Solution for injection
Antivenom serum	Solution for injection
Anti-D immunoglobulin (human)	Solution for injection: 250 mcg in single-dose vial
Antitetanus immunoglobulin (human)	Solution for injection: 500 IU
16.3. Vaccines	
16.3.1. Vaccines for universal immunization	
Hepatitis B vaccine	
Diphtheria - pertussis - tetanus vaccine	
Diphtheria - tetanus vaccine	
Measles vaccine	
Measles – rubella - mumps vaccine	
BCG vaccine	
Poliomyelitis vaccine	
Tetanus vaccine	
16.3.2. Vaccines for specific groups of individuals	
Influenza vaccine	
Rabies vaccine	
Rubella vaccine	
Mumps vaccine	
Meningococcal meningitis vaccine	
Typhoid vaccine	
17. Muscle relaxants (peripherally-acting) and cholinesterase inhibitors	
Pipecuronium bromide	Powder for injection: 4mg
Neostigmine	Tablet: 15 mg (bromide); Solution for injection: 0.05 % (metilsulfate)
Suxamethonium	Solution for injection: 2 % (chloride)
18. Ophthalmological preparations	
18.1. Anti-infective agents	
Gentamicin	Solution (eye drops): 0.3%
Idoxuridine	Solution (eye drops): 0.1%
Tetracycline	Eye ointment: 1% (hydrochloride)

18.2. Anti-inflammatory agents	
Dexamethasone	Solution (eye drops): 0,1%
18.3. Local anaesthetics	
Tetracaine	Solution (eye drops): 0.5% (hydrochloride)
18.4. Miotics and antiglaucoma medicines	
Acetazolamide	Tablet: 250 mg
Pilocarpine	Solution (eye drops): 1 %, 2%, 4% (hydrochloride or nitrate)
Timolol	Solution (eye drops): 0.25 %, 0.5 % (as maleate)
18.5. Mydriatics	
Atropine	Solution (eye drops): 0.1%, 0.5%, 1% (sulfate)
19. Oxytocics and antioxytocics	
19.1. Oxytocics	
Ergometrine	Tablet: 200 mcg (maleate); Solution for injection: 200 mcg/ml (maleate)
Oxytocin	Solution for injection: 5 IU/ml, 10 IU/ml
19.2. Antioxytocics	
Salbutamol	Tablet: 4 mg (as sulfate); Solution for injection: 50 mcg/ml (as sulfate)
20. Psychotherapeutic medicines	
Amitriptyline	Tablet: 25 mg (hydrochloride)
Diazepam	Tablet: 2 mg, 5 mg
Lithium carbonate	Capsule or tablet: 300 mg
Carbamazepine	Tablet: 100 mg, 200 mg
Haloperidol	Solution for injection: 5 mg/ml Tablet: 2 mg, 5 mg
Valproic acid	Tablet: 300 mg, 500 mg (sodium salt)
Clomipramine	Capsule: 10 mg, 25 mg (hydrochloride)
Chlorpromazine	Tablet: 50 mg, 100 mg (hydrochloride)
Fluphenazine	Solution for injection: 25 mg/ml (decanoate or enantate)
21. Medicines acting on the respiratory tract	
Antiasthmatic and medicines for chronic obstructive pulmonary disease	
Beclometasone	Inhalation (aerosol): 50 mcg, 250 mcg/dose (dipropionate)
Epinephrine	Solution for injection: 1 mg/ml (as hydrochloride or hydrogen tartrate)
Ipratropium bromide	Inhalation (aerosol): 20 mcg/dose
Salbutamol	Tablet: 2mg, 4 mg (as sulfate); Inhalation (aerosol): 100 mcg/dose (as sulfate); Syrup: 2 mg/ 5ml (as sulfate); Solution for injection: 50 mcg/ml (as sulfate); Respirator solution for use in nebulizers: 5 mg/ml (as sulfate)
Theophylline	Tablet: 100 mg, 200 mg, 300 mg
22. Solutions correcting water, electrolyte and acid-base disturbances	
22.1. Oral	
Oral rehydration salts	Powder or granule for oral solution
22.2. Parenteral	
Glucose	Solution for injection: 5%; Solution for injection: 10 % isotonic; Solution for injection: 50 % hypertonic
Sodium lactate, compound solution	Solution for injection
Glucose with Sodium chloride	Solution for injection: 4% glucose, 0.18% sodium chloride (equivalent to Na ⁺ 30 mmol/l, Cl ⁻ 30 mmol/l)
Potassium chloride	Solution for injection: 4%, 7.5%
Sodium bicarbonate	Solution for injection: 4%, 5%, 8.4%
Sodium chloride	Solution for injection: 0.9 % isotonic (equivalent to Na ⁺

	154 mmol/l, Cl ⁻ 154 mmol/l)
22.3. Miscellaneous	
Water for injection	2 ml, 5 ml, 10 ml ampoules
23. Vitamins and minerals	
Ascorbic acid	Tablet: 50 mg
Ergocalciferol	Capsule or tablet: 1.25 mg (50 000 IU); Oral solution: 250 mcg/ml (10 000 IU/ml , 5mg/ml (200 000 IU/ ml)
Iodine	Iodized oil: 1ml (480 mg iodine), 0.5 ml (240 mg iodine) (oral or injectable); Capsule: 200 mg
Nicotinic acid	Tablet: 50 mg
Pyridoxine	Tablet: 10 mg, 25 mg (hydrochloride)
Retinol	Tablet: 10 000 IU (as palmitate) (5.5 mg); Capsule: 2500 IU, 33 000 IU, 50 000 IU, 200 000 IU (as palmitate); Oral oily solution: 100 000 IU/ml (as palmitate); Water-miscible injection: 100 000 IU (as palmitate) (55mg)
Riboflavin	Tablet or capsule: 5 mg
Sodium fluoride	Tablet: 20 mg, 40 mg
Thiamine	Tablet: 50 mg (hydrochloride)

b/ Complementary List

1. Antidotes and other substances used in poisonings	
1.1. Non-specific	
Charcoal, activated	Powder or tablet
1.2. Specific	
Atropine	Solution for injection: 1 mg/ml (sulfate)
Acetylcysteine	Solution for injection: 200 mg/ml
Deferoxamine	Powder for injection: 500 mg (mesilate)
Dimercaprol	Injection in oil: 50 mg/ml
Potassium ferric hexacyanoferrate (II) x 2H ₂ O (Prussian blue)	Powder for oral administration
Calcium gluconate	Solution for injection: 100 mg/ml
Methylthioninium chloride (methylene blue)	Solution for injection: 10 mg/ml
Methionine	Tablet: 250 mg
Naloxone	Solution for injection: 400 mcg (hydrochloride)
Sodium thiosulfate	Solution for injection: 30 %
Sodium calcium edetate	Solution for injection: 200 mg/ml
Sodium nitrite	Solution for injection: 30 mg/ml
Penicillamine	Capsule or tablet: 250 mg
2. Antineoplastic, immunosuppressives medicines	
2.1. Immunosuppressive medicines	
Azathioprine	Tablet: 50 mg; Powder for injection: 100 mg (as sodium salt)
Ciclosporin	Capsule: 25 mg; Concentrate for injection: 50 mg/ml
2.2. Cytotoxic medicines	
Asparaginase	Powder for injection: 10 000 IU
Bleomycin	Powder for injection: 15 mg (as sulfate)
Dacarbazine	Powder for injection: 100 mg
Dactinomycin	Powder for injection: 500 mcg

Daunorubicin	Powder for injection: 50 mg
Doxorubicin	Powder for injection: 10mg, 50 mg (hydrochloride)
Etoposide	Capsule: 100 mg; Solution for injection: 20 mg/ml
Levamisole	Tablet: 50 mg
Calcium folinate	Tablet or capsule: 15 mg; Solution for injection: 3 mg/ml
Mercaptopurine	Tablet: 50 mg
Methotrexate	Tablet: 2.5 mg (sodium salt), Solution for injection: 10 mg/ml, 25 mg/ml (sodium salt)
Procarbazine	Capsule: 50 mg
Vinblastine	Powder for injection: 5 mg, 10 mg (sulfate)
Vincristine	Powder for injection: 1mg, 5 mg
Cyclophosphamide	Tablet: 25 mg; Powder for injection: 500 mg
Cisplatin	Powder for injection: 10 mg, 50 mg
Cytarabine	Powder for injection: 100 mg, 500 mg
Chlormethine	Powder for injection: 10 mg (hydrochloride)
Chlorambucil	Tablet: 2 mg
Fluorouracil	Solution for injection: 50 mg/ml
2.3. Hormones and antihormones	
Dexamethasone	Solution for injection: 4 mg/ml (as sodium phosphate)
Hydrocortisone	Powder for injection: 100 mg (as sodium succinate)
Prednisolone	Tablet: 5 mg, 25 mg
Tamoxifen	Tablet: 10 mg, 20 mg (as citrate)
3. Diagnostic agents	
3.1. Ophthalmic medicines	
Fluorescein	Eye drops: 1% (sodium salt)
Tropicamide	Eye drops: 0.5%
3.2. Radiocontrast media	
Amidotrizoate	Solution for injection: 60%, 76 % iodine (as sodium or meglumine salt)
Barium sulfate	Aqueous suspension
Iopanoic acid	Tablet: 500 mg
Iohexol	Solution for injection: 140 mg/ ml - 350 mg/ml (iodine)
Propylidone	Oily suspension: 500 mg/ml – 600 mg/ml (for administration only into the bronchial tree)
4. Peritoneal dialysis solution	
Intraperitoneal dialysis solution (of appropriate composition)	Parenteral solution
4.1. Disease modifying agents used in rheumatoid disorders	
Azathioprine	Tablet: 50 mg
Methotrexate	Tablet: 2,5 mg (sodium salt)
Penicillamine	Capsule or tablet: 250 mg
Sulfasalazine	Tablet: 500 mg
5. Anticonvulsants / anti-epileptics	
Ethosuximide	Capsule: 250 mg
6. Anti-infective medicines	
6.1. Anthelmintics	
Niclosamide	Tablet: 500 mg
6.2. Antibacterials	
Imipenem + Cilastatin	Powder for injection: 500 mg (as monohydrate) + 500 mg (as sodium salt)

Clindamycin	Capsule: 150 mg; Solution for injection: 150 mg/ml (as phosphate)
Spectinomycin	Powder for injection: 2 g (as hydrochloride)
Trimethoprim	Tablet: 100 mg, 200 mg
Vancomycin	Powder for injection: 250 mg (as hydrochloride)
6.2.1. Antituberculosis medicines	
<i>Reserve second-line drugs for the treatment of multidrug-resistant tuberculosis</i>	
Amikacin	Powder for injection: 250 mg, 1000 mg; Solution for injection: 250 mg/ ml
P-aminosalicylic acid	Tablet: 500 mg
Capreomycin	Powder for injection: 1000 mg
Ciprofloxacin	Tablet: 250 mg, 500 mg
Cycloserine	Tablet or capsule: 250 mg
Ethionamide	Tablet: 125 mg, 250 mg
Kanamycin	Powder for injection: 1000 mg
Levofloxacin	Tablet: 250 mg, 500 mg
Ofloxacin	Tablet: 200 mg, 400 mg
6.3. Antifungal medicines	
Amphotericin B	Powder for injection: 50 mg
Flucytosine	Capsule: 250 mg; Infusion: 2.5 g/ 250 ml
Potassium iodide	Saturated solution
6.4. Antiprotozoal medicines	
6.4.1. Antiamoebic medicines	
Diloxanide	Tablet: 500 mg (furoate)
6.4.2. Antileishmaniasis medicines	
Amphotericin B	Powder for injection: 50 mg
Pentamidine	Powder for injection: 200 mg, 300 mg (isetionate)
6.4.3. Antimalarial medicines	
Artemether	Solution for injection: 80 mg/ml
6.4.4. Antitoxoplasmosis medicines	
Pyrimethamine	Tablet: 25 mg
6.5. Antiviral medicines	
6.5.1. Antiretrovirals	
Abacavir	Tablet: 300 mg, Oral solution: 100 mg/ 5ml (as sulfate)
Efavirenz	Capsule: 50 mg, 100 mg, 200 mg
Zidovudine	Capsule or tablet: 100 - 300 mg, Oral solution: 50 mg/ 5ml, Solution for injection: 10 mg/ml
Didanosine	Tablet or capsule: 25 – 400 mg
Lamivudine	Tablet: 100 mg, 150 mg, Oral solution: 5 mg/ml
Nevirapine	Tablet: 200 mg; Oral suspension: 50 mg/ 5ml
Stavudine	Capsule: 15 – 40 mg, Powder for oral solution: 5 mg/ 5 ml
7. Blood products and plasma substitutes	
7.1. Plasma substitutes	
Factor VIII concentrate	Dried
Factor IX complex concentrate	Dried

8. Cardiovascular medicines	
8.1. Antianginal medicines	
Trimetazidine	Modified release tablet: 35 mg
8.2. Antiarrhythmic medicines	
Quinidine	Tablet: 200 mg (sulfate)
Procainamide	Tablet: 250 mg, 500 mg (hydrochloride), Solution for injection: 100 mg/ml (hydrochloride)
Amiodarone	Tablet: 200 mg, Solution for injection: 50 mg/ml
8.3. Antihypertensive medicines	
Carvedilol	Tablet: 6.25 mg – 25 mg
Perindopril	Tablet: 4 mg
Sodium nitroprusside	Powder for infusion: 50 mg
8.4. Medicines used in heart failure	
Dopamine	Concentrate for infusion: 10 mg/ml, 40 mg/ml
8.5. Antithrombotic medicines	
Streptokinase	Powder for injection: 1.5 million IU
9. Dermatological medicines (topical)	
9.1. Antifungal medicines	
Sodium thiosulfate	Solution: 15 %
9.2. Medicines affecting skin differentiation and proliferation	
Imiquimod	Cream: 5%
Urea base compound	Ointment, cream or solution: 10 %
Coal tar	Solution: 5%
Fluorouracil	Ointment: 5%
9.3. Disinfectants	
Glutaral	Solution: 2%
10. Hormones, other endocrine medicines and contraceptives	
10.1. Contraceptives	
Norethisterone enantate	Oily solution: 200 mg/ml
Medroxyprogesterone acetate	Depot injection: 150 mg/ml
10.2. Progestogens	
Medroxyprogesterone acetate	Tablet: 5 mg, 10 mg
10.3. Insulins and other antidiabetic agents	
Gliclazide	Modified release tablet: 30 mg
10.4. Ovulation inducers	
Clomifene	Tablet: 50 mg (citrate)
11. Vaccines for specific groups of individuals	
Yellow fever vaccine	Injection
12. Muscle relaxants (peripherally-acting) and cholinesterase inhibitors	
Pyridostigmine	Tablet: 60 mg (bromide); Solution for injection: 1 mg/ml (bromide)
Atracurium besilate	Solution for injection: 10 mg/ml
13. Ophthalmological preparations	
13.1. Mydriatics	
Epinephrine (adrenaline)	Solution (eye drops): 2 % (as hydrochloride)
14. Oxytocics	
Misoprostol	Tablet: 200 mcg, Vaginal tablet: 25 mcg
Mifepristone	Tablet: 200 mg
15. Medicines acting on the respiratory tract	
Aminophylline	Solution for injection: 2.4 %, 24 %

Cromoglicic acid	Inhalation: 20 mg/dose (sodium salt)
16. Vitamins and minerals	
Calcium gluconate	Tablet: 0.5 g, Solution for injection: 10 %

INDEX

1. Abacavir,
2. Acetazolamide
3. Acetylcysteine
4. Acetylsalicylic acid
5. Aciclovir
6. Albendazole
7. Allopurinol
8. Aluminium Hydroxide + Magnesium Hydroxide
9. Amidotrizoate
10. Amikacin
11. Amiloride
12. Aminophylline
13. Amiodarone
14. Amitriptyline
15. Amlodipine
16. Amoxicillin
17. Amoxicillin + Clavulanic Acid
18. Amphotericin B
19. Ampicillin
20. Antibotulinum serum
21. Anti-D immunoglobulin (human)
22. Antitetanus immunoglobulin (human)
23. Antivenom serum
24. Artemether
25. Ascorbic acid
26. Asparaginase
27. Atenolol
28. Atracurium besilate
29. Atropine
30. Azathioprine
31. Barium sulfate
32. BCG vaccine
33. Beclometasone
34. Benzathine benzylpenicillin
35. Benzoyl peroxide
36. Benzyl benzoate
37. Benzylpenicillin salts
38. Betamethasone
39. Bleomycin
40. Brilliant green
41. Bupivacaine
42. Calcium folinate
43. Calcium gluconate
44. Capreomycin
45. Carbamazepine
46. Carvedilol
47. Cefazolin
48. Cefixime
49. Ceftazidime
50. Ceftriaxone
51. Charcoal activated
52. Chlorambucil
53. Chloramphenicol
54. Chlorhexidine
55. Chlorine base compound
56. Chlormethine
57. Chloroquine
58. Chlorpromazine
59. Ciclosporin
60. Ciprofloxacin
61. Cisplatin
62. Clindamycin
63. Clomifene
64. Clomipramine
65. Clotrimazole
66. Coal tar
67. Colchicine
68. Cromoglicic acid
69. Cyanocobalamin
70. Cyclophosphamide
71. Cycloserine
72. Cytarabine
73. Dacarbazine
74. Dactinomycin
75. Daunorubicin
76. Deferoxamine
77. Dexamethasone
78. Dextran
79. Diazepam
80. Diclofenac
81. Didanosine
82. Digoxin
83. Diloxanide
84. Dimercaprol
85. Diphenhydramine
86. Diphtheria antitoxin
87. Diphtheria - pertussis - tetanus vaccine
88. Diphtheria - tetanus vaccine
89. Dithranol
90. Dopamine
91. Doxorubicin
92. Doxycycline
93. Drotaverine
94. Efavirenz
95. Enalapril
96. Ephedrine
97. Epinephrine
98. Epinephrine (adrenaline)
99. Ergocalciferol
100. Ergometrine
101. Erythromycin
102. Ethambutol
103. Ethanol

- | | |
|--|---|
| 104. Ethinylestradiol | 157. Levodopa + Carbidopa |
| 105. Ethinylestradiol + Levonorgestrel | 158. Levofloxacin |
| 106. Ethinylestradiol + Norethisterone | 159. Levonorgestrel |
| 107. Ethionamide | 160. Levothyroxine |
| 108. Ethosuximide | 161. Lidocaine |
| 109. Etoposide | 162. Lidocaine + Epinephrine (adrenaline) |
| 110. Factor IX complex concentrate | 163. Lithium carbonate |
| 111. Factor VIII concentrate | 164. Loperamide |
| 112. Famotidine | 165. Loratadine |
| 113. Fentanyl | 166. Magnesium sulfate |
| 114. Ferrous contained compound | 167. Mannitol |
| 115. Fluconazole | 168. Measles – rubella - mumps vaccine |
| 116. Flucytosine | 169. Measles vaccine |
| 117. Fluorescein | 170. Mebendazole |
| 118. Fluorouracil | 171. Medroxyprogesterone acetate |
| 119. Fluphenazine | 172. Mefloquine |
| 120. Folic acid | 173. Meglumine antimoniate |
| 121. Furosemide | 174. Meningococcal meningitis vaccine |
| 122. Gentamicin | 175. Mercaptopurine |
| 123. Glibenclamide | 176. Metformin |
| 124. Gliclazide | 177. Methionine |
| 125. Glucose | 178. Methotrexate |
| 126. Glucose with Sodium chloride | 179. Methyl dopa |
| 127. Glutaral | 180. Methylthionium chloride (methylene blue) |
| 128. Glyceryl trinitrate | 181. Metoclopramide |
| 129. Griseofulvin | 182. Metronidazole |
| 130. Haloperidol | 183. Miconazole |
| 131. Halothane | 184. Mifepristone |
| 132. Heparin sodium | 185. Misoprostol |
| 133. Hepatitis B vaccine | 186. Morphine |
| 134. Hydrochlorothiazide | 187. Mumps vaccine |
| 135. Hydrocortisone | 188. Naloxone |
| 136. Ibuprofen | 189. Neomycin + Bacitracin |
| 137. Idoxuridine | 190. Neostigmine |
| 138. Imipenem + Cilastatin | 191. Nevirapine |
| 139. Imiquimod | 192. Niclosamide |
| 140. Influenza vaccine | 193. Nicotinic acid |
| 141. Insuline injection (soluble) | 194. Nifedipine |
| 142. Insuline intermediate-acting | 195. Nitrofurantoin |
| 143. Intraperitoneal dialysis solution | 196. Nitrous oxide |
| 144. Iodine | 197. Norethisterone |
| 145. Iohexol | 198. Norethisterone enantate |
| 146. Iopanoic acid | 199. Nystatin |
| 147. Ipratropium bromide | 200. Ofloxacin |
| 148. Isoniazid | 201. Omeprazole |
| 149. Isoniazid + Rifampicin | 202. Oral rehydration salts |
| 150. Isoniazid + Rifampicin + Pyrazinamide+ Ethambutol | 203. Oxygen |
| 151. Isoniazid + Rifampicin + Pyrazinamide | 204. Oxytocin |
| 152. Isosorbide dinitrate | 205. P-aminosalicylic acid |
| 153. Kanamycin | 206. Paracetamol |
| 154. Ketamine | 207. Penicillamine |
| 155. Lamivudine | 208. Pentamidine |
| 156. Levamisole | 209. Perindopril |

210. Permethrin
211. Phenobarbital
212. Phenoxymethylpenicillin
213. Phenytoin
214. Phytomenadione
215. Pilocarpine
216. Pipecuronium bromide
217. Poliomyelitis vaccine
218. Potassium chloride
219. Potassium ferric hexacyanoferrate (II) x 2H₂O (Prussian blue)
220. Potassium iodide
221. Potassium permanganate
222. Povidone iodine
223. Praziquantel
224. Prednisolone
225. Primaquine
226. Procainamide
227. Procarbazine
228. Promethazine
229. Propranolol
230. Propylidone
231. Protamine sulfate
232. Pyrantel
233. Pyrazinamide
234. Pyridostigmine
235. Pyridoxine
236. Pyrimethamine
237. Quinidine
238. Rabies immunoglobulin
239. Rabies vaccine
240. Ranitidine
241. Retinol
242. Riboflavin
243. Rifampicin
244. Roxithromycin
245. Rubella vaccine
246. Salbutamol
247. Salicylic acid
248. Senna
249. Silver sulfadiazine
250. Sodium bicarbonate
251. Sodium calcium edetate
252. Sodium chloride
253. Sodium fluoride
254. Sodium lactate, compound solution
255. Sodium nitrite
256. Sodium nitroprusside
257. Sodium thiosulfate
258. Spectinomycin
259. Spironolactone
260. Stavudine
261. Streptokinase
262. Streptomycin
263. Sulfamethoxazol + Trimethoprim
264. Sulfasalazine
265. Suxamethonium
266. Tamoxifen
267. Testosterone
268. Tetanus vaccine
269. Tetracaine
270. Tetracycline
271. Theophylline
272. Thiamazole
273. Thiamine
274. Thiopental
275. Timolol
276. Trihexyphenidyl
277. Trimeperidine
278. Trimetasidine
279. Trimethoprim
280. Tropicamide
281. Tuberculin, purified protein derivative
282. Typhoid vaccine
283. Urea base compound
284. Valproic acid
285. Vancomycin
286. Verapamil
287. Vinblastine
288. Vincristine
289. Warfarin
290. Water for injection
291. Yellow fever vaccine
292. Zidovudine
293. Zinc oxide